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BODY AND TRIM



BODY AND TRIM

ITEM PART uNnits | units
NUMBER | NUMBER 1234 DESCRIPTION VE:ElgLE VE':ESLE
GAS  |ELECTRIC

1 1013980 DASH COMPONENT, LEFT (TAN) 1 1
1 1013344 DASH COMPONENT, LEFT (BLACK) 1 1
2 1016604-01 CENTER DASH PANEL (TAN) 1
2 1016620-01 CENTER DASH PANEL WITH OIL LIGHT OPENING (TAN) 1

2 1016604-02 CENTER DASH PANEL (BLACK) 1
2 1016621-04 CENTER DASH PANEL WITH OIL LIGHT OPENING (BLACK) 1

3 1016630 OIL LIGHT 1

4 1013390 DECAL, GOLF ETIQUETTE 1 1
5 1012415 SWITCH, KEY (INCLUDES 2 KEYS) 12 VOLT 1

5 1012531 SWITCH, KEY (INCLUDES 2 KEYS) 36 VOLT 1
6 1012505 KEY PAIR

7 1012530 DECAL, ON/OFF 1 1
8 1013979 DASH COMPONENT, RIGHT (TAN) 1 1
8 1013343 DASH COMPONENT, RIGHT (BLACK) 1 1
9 1010545 SCREW - 1/4"-14 X 3/4” HEX WASHER HEAD 6 6
10 1013421 TWIN SPEED NUT 1/4-20 2 2
1 1013422 CUP HOLDER KIT 2 2

INCLUDES ITEMS 9 AND 10
12 1015032 MAT, FLOOR 1 1
13 8251 SCREW, PHILLIPS TRUSS HEAD, 1/4-20 2 2
14 8233 LOCKNUT, NYLON, 1/4-20 2 2
15 1013901 REAR BUMPER ASSEMBLY 1 1
INCLUDES ITEMS 16 THRU 21 AND 25

16 1013900 GUARD, REAR BUMPER 1 1
17 1011086 BUMPER END CAPS 2 2
18 1014738 BACK UP STRIP 1 1
19 7473 LOCKNUT, 5/16-18 UNC 4 4
20 1241 FLATWASHER, 5/16 4 4
21 1014826 BOLT, CARRIAGE, 5/16-18 UNC X 1" 4 4
22 1014392 MAT, BAG WELL 2 2
23 1010434 FASTENER, PLASTIC BARREL 8 8
24 1014883 DASH WARNING DECAL 1 1
25 1016335 POP RIVET 1/4” X 3/4” (END CAP MOUNT) 2 2
26 1013103 FENDER, INNER 2 2
27 332 FLATWASHER, 1/4" 6

28 304 BOLT, 1/4-20 X 1" HEX 6

29 1012186 SEAL, DUST 2
30 1010984 NUT, LUG 1/2-20 16 16
31 1015705-01 TIRE AND WHEEL ASSEMBLY, BEIGE (STANDARD RIB) 4 4
31 1015705-02 TIRE AND WHEEL ASSEMBLY, BEIGE (POWER RIB) 4 4
31 1015705-03 TIRE AND WHEEL ASSEMBLY, BEIGE (SOFT TRAC) 4 4
31 1015705-04 TIRE AND WHEEL ASSEMBLY, BEIGE (WHITE WALL POWER RIB) 4 4
31 1015705-05 TIRE AND WHEEL ASSEMBLY, BEIGE (TERRAGARD) 4 4
31 1014774 TIRE AND WHEEL ASSEMBLY, WHITE (POWER RIB) 4 4
31 1014775 TIRE AND WHEEL ASSEMBLY, WHITE (SOFT TRAC) 4 4
31 1014773 TIRE AND WHEEL ASSEMBLY, WHITE (STANDARD RIB) 4 4
31 1015560 TIRE AND WHEEL ASSEMBLY, WHITE (TERRAGARD) 4 4
31 1014772 TIRE AND WHEEL ASSEMBLY, WHITE (WHITE WALL POWER RIB) 4 4
32 1013983 BUMPER, SIDE GUARD 2 2
33 1012047 SCREW, #8-32 SELF TAPPING 8 8
34 7174 LOCKWASHER, 5/16 2 2
35 1242 NUT, 5/16-18 HEX 2 2
36 1011977 BUMPER 1 1
37 1012204 BUMPER PLATE 1 1
38 1010435 CARRIAGE BOLT, 5/16 2 2
39 1015707 WHEEL RIM (BEIGE) (UNMOUNTED RIMS NOT SHOWN)

39 1014771 WHEEL RIM (WHITE) (UNMOUNTED RIMS NOT SHOWN)
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